
 

DRAFT – 1/8/2025    

 
 

 

 
 

Talbot County 

Comprehensive Water and Sewer Plan 

2024 Report of the Review 
Talbot County Council 

Chuck Callahan, President 
Pete Lesher, Vice President 

Keasha Haythe 
Lynn Mielke 
Dave Stepp 

Talbot County Planning Commission 
Michael Strannahan, Chairman   

Phillip “Chip” Councell, Vice Chairman   
William C. Boicourt 

James Corson  
Paul Spies 

Talbot County Public Works Advisory Board 

Tom Lane, Chairman 
Cory Buxton, Vice Chair 

Daniel Billingsley 
Chuck Powers 

Edward Sclichter 
Talbot County Manager 

Clay B. Stamp 

Talbot County Department of Public Works 

Ray Clarke P.E., County Engineer 
215 Bay Street 

Easton, MD 21601 (410)-770-8170 
[...]
permit has other discharge limits. Total Nitrogen and Total Phosphorus are the most limiting for 
Easton, from a capacity point of view.   

The WWTF has a 50-acre Primary Lagoon and a 13-acre Secondary Lagoon which are used for 
storage during high flow events and for facilitating ENR maintenance. Any flow stored in the 
lagoons is capable of being processed through the ENR facility.   

The existing service and programmed areas for progress for the Town of Easton’s Sewer System 
are presented in Map 16.  

Easton WWTF  

Point of discharge – Councell Creek, then into the Choptank River.  

Pumping Stations:  

Easton has six (6) “Major” pump stations that collect and pump wastewater to the WWTF, 
and fourteen (14) “Minor” pump stations that collect and pump wastewater to a “Major” 
pump station. The force-mains from the major stations are connected to a header system 
that conveys the wastewater to the WWTF.   

Major Wastewater Pumping Stations (WWPS):  

No.1 – North WWPS – With two (2) macerators, three (3) 150HP Pumps – 1,410 gpm 
for each centrifugal pump, 16” force main.  

No. 2 – South WWPS – With two (2) macerators, three (3) 75HP Pumps – 1,450 gpm 
for each centrifugal pump, 20” force main.  

No. 3 – Windmill WWPS – With a macerator, two (2) 75HP Pumps – 1,725 gpm for 
each centrifugal pump, 12” force main.  



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 41 
  

No. 4 – Clifton WWPS – With a macerator, two (2) 60HP Pumps – 972 gpm for 
each centrifugal pump, 8” force main. 

No. 5 – Calvert WWPS – With a macerator, two (2) 98HP Pumps – 1,300 gpm for 
each centrifugal pump, 16” force main.  

No. 6 – Easton Club East WWPS – With a macerator, generator, two (2) 20HP pumps – 
400 gpm for each centrifugal pump, 8” force main.   

Minor Wastewater Pumping Stations: 

No. 1 – Mathewstown WWPS – With a macerator, generator, two (2) 15HP Pumps – 425 
gpm for each centrifugal pump, 4” force main.  

No. 2 - Aurora WWPS – Two (2) 3HP Pumps – 50 gpm for each grinder pump, 4” force 
main.  

No. 3 - Chapel East WWPS – Two (2) 15HP Pumps – 300 gpm for each centrifugal pump, 
4” force main.  

No. 4 – Cooke’s Hope WWPS – With a generator, two (2) 10HP Pumps – 380 gpm for 
each centrifugal pump, 6” force main.  

No. 5 - Easton Club WWPS – With a macerator, two (2) 3HP Pumps – 66 gpm for 
each centrifugal pump, 2” force main.  

No. 6 - Easton Village WWPS - With a macerator, generator, two (2) 7.5HP Pumps – 
185 gpm for each centrifugal pump, 6” force main.  

No. 7 - Glenwood WWPS – Two (2) 3HP Pumps – 50 gpm for each grinder pump, 4” 
force main.  

No. 8 – Golton WWPS – Two (2) 10HP Pumps – 475 gpm for each centrifugal pump, 4” 
force main.  

No. 9 - Goldsborough WWPS – With a generator, two (2) 16.5HP Pumps – 475 gpm for 
each centrifugal pump, 8” force main.  

No. 10 - Hughlett WWPS – Two (2) 3.5HP Pumps – 70 gpm for each grinder pump, 4” 
force main.  

No. 11 - Johnson WWPS – Two (2) 2HP Pumps – 10 gpm for each grinder pump, 4” 
force main.  

No. 12 - Peachblossom WWPS – Two (2) 10HP Pumps – 380 gpm for each centrifugal 
pump, 8” force main.  

No. 13 - Port WWPS – Two (2) 5HP Pumps – 50 gpm for each grinder pump, 4” force 
main.  

 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 42 
  

No. 14 - Lakelands WWPS – With a macerator, generator, two (2) 3HP – 128 gpm for 
each centrifugal pump, 4” force main.  

All pump stations and the WWTF have redundant power systems, except for the 
Windmill Pump Station, which has a capital project in Table 17 below that will provide 
redundant power to the Windmill Pump Station.   

The Enhanced Nutrient Removal Wastewater Treatment Facility consists of the following 
major components/systems:  

Headworks - Screenings and grit removal from the raw wastewater. 

5-Stage Biological Reactors - Biological activity (biomass) conducts the biological and 
chemical removal of nutrients from the wastewater.  

Secondary Clarifiers - Settling tanks separate clarified effluent from the biomass then 
biomass is returned to the biological reactors.   

Effluent Sand Filters - Remove fine particulates from the secondary clarifier effluent. 

Disinfection - Ultra-Violet (UV) light for disinfecting the filtrate from the effluent 
filters. 

Post Aeration - Aerating the final effluent prior to discharge to the receiving stream.   

Solids Processing - Processing excess biomass from Biological Reactors into a “Class 
A” Biosolid.   

Storage Lagoons – One (1) 50-acre primary lagoon and one (1) 13-acre secondary 
lagoon, used for storge of high flows and for facilitating ENR maintenance. 

 

 

 

 

 

 

 

 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 43 
  

TABLE 17. EASTON SEWER SYSTEM  

CAPITAL IMPROVEMENT PROJECTS 

PROJECT DESCRIPTION  PROPOSED  

FISCAL YEAR 

COMMENTS 

Windmill Pump Station 
Replacement  

FY2023  $2,800,000. 

Windmill Force Main Replacement  FY2023  $2,418,000.  

Sewer Main and Manhole   

Refurbishment 

FY2023  $1,000,000. 

Calvert Pump Station  

Refurbishment  

FY2023  $165,000 

Sewer Main and Manhole   

Refurbishment 

FY2024  $1,000,000. 

WWTF Engineering for Larger   

Capacity Sludge Dryer  

FY2025  $1,500,000. 

Sewer Main and Manhole   

Refurbishment 

FY2025  $1,000,000. 

WWTF Reactor #2- Aerator 
#503 & #504 Gearbox & Motor 
Rebuilds, and Repainting 
Aerator Paddles 

FY2025  $290,000. 

Sewer Main and Manhole   

Refurbishment 

FY2026  $1,000,000. 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 44 
  

WWTF Clarifiers #1 & #2 
Gearbox Replacement and 
Painting of Skimming Arms, 
Scapes, and Structure 

FY2026  $540,000. 

WWTF UV System Replacement  FY2026  $325,000.  

WWTF Sludge Dryer Replacement  FY2026 & 2027  $7,400,000. 

Sewer Main and Manhole   

Refurbishment 

FY2027  $1,000,000. 

Sewer Main and Manhole   

Refurbishment 

FY2028  $1,000,000. 

Sewer Main and Manhole   

Refurbishment 

FY2029  $1,000,000. 

WWTF Reactor #1- Aerator 
#501 & #502 Gearbox & Motor 
Rebuilds, and Repainting 
Aerator Paddles 

FY2030  $290,000. 

Sewer Main and Manhole   

Refurbishment 

FY2030  $1,000,000. 

 

 

  



JoshElliott
Draft



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 46 
  

HYDE PARK SEWER SYSTEM 
 
As of the 2002 Report of the Review, the Hyde Park Sewer System had served 168 mobile home 
lots. The two-stage stabilization lagoon system with a design capacity of 58,000 gpd had processed 
an average of 17,000 gpd. The treated effluent was disposed of in a 1.0-acre infiltration pond. As 
of the 2024 Report of the Review, the Town of Easton sewer system and service has been extended 
to Hyde Park and has been incorporated into the overall Town of Easton Wastewater System.  The 
Hyde Park Wastewater System is no longer a separate privately owned system but has been 
incorporated into the Town of Easton sewer service area.  
  



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 47 
  

OXFORD AREA SEWER SYSTEM 
 
The following Resolutions expanded the Oxford Sewer Service Area: 

1. 07/10/2007 – Resolution 142 – Extended Water and Sewer to Tax Map 53, Parcels 102, 
194, and 152 

2. 7/26/2016 – Resolution 228 – Extended Water and Sewer to Tax Map 53, Parcel 128, Lot 
1 (4659 Bachelors Point Road, Oxford) 

3. 10/11/22 – Resolution 335 – Reclassify Water and Sewer for Tax Map 53, Parcel 77 from 
W-2 and S-2 to W-1 to S-1 (4480 Bachelors Point Road) 

 
The following Resolutions added the following capital improvement projects: 

1. 11/27/2012 – Resolution 199 – To upgrade the wastewater treatment plant from biological 
nutrient removal standards to enhanced the nutrient removal standards 

2. 10/11/2022 – Resolution 336 – Capital project for water system improvements  
 
Refer to Map 17, Oxford Area Sewer System Plan for existing and planned sewer service areas.  
Oxford is presently served by an Enhanced Nutrient Removal (ENR) treatment system.  The 
existing treatment facilities currently treats 80,000 gallons per day.  This newly improved system 
has a design capacity of 150,000 gallons per day and will be sufficient for Oxford’s future growth 
through the planning period. Treated effluent is discharged to Town Creek following treatment 
including UV disinfection.  
 
 Point of Discharge – Town Creek, a tributary of the Tred Avon River 
 
 Pumping Station: 

No. 1 – Bank Street P.S. – Two (2) 175 gpm pumps; 4” diameter force main and generator 
backup. 
No. 2 – Bonfield P.S. – Two (2) 105 gpm pumps; 4” diameter force main – generator 
backup. 
No. 3 – Main P.S. - Two (2) 415 gpm pumps; 6” diameter force main and generator backup. 
No. 4 – Bachelors Point P.S. – Two (2) 150 gpm pumps; 4” diameter force main – generator 
backup. 
 
Treatment Plant: 
ENR Treatment (MD Discharge permit No. 15- DP-0644) including: 

• Influent screening,  

• Grit removal,  

• Flow equalization (previous lagoon)  

• Wave oxidation treatment reactor 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 48 
  

• Secondary clarifiers  

• Denitrification filters 

• Sludge storage and dewatering belt press, and  

• Chemical storage and feed system for  

o Supplemental alkalinity (caustic soda) 

o Supplemental carbon (methanol)  

o Phosphorus removal (poly-aluminum chloride) 

 
Design Capacity: 150,000 gallons per day. 
 
Disinfection: Ultraviolet (UV)  
 
Post Aeration: Diffused air. 
 
Effluent Meter: V-notch with ultrasonic 
 

TABLE 18. OXFORD SEWER SYSTEM 
CAPITAL IMPROVEMENT PROJECTS 

PROJECT DESCRIPTION PROPOSED 
FISCAL YEAR 

COMMENTS 

Sewer Collection System Repairs FY 2024 Ongoing improvements 
Bank Street/Bonfield/Bachelors 
Point Pump Stations 

FY 2025 Rehabilitation to improve flood 
resiliency and connect to SCADA 

 
 

 
 
 
 
 
 
 
 
 
 

 

 

  



JoshElliott
Draft



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 50 
  

TRAPPE AREA SEWERAGE SYSTEM 
 

The Trappe Area Sewerage System as presented in the 2002 Report of the Review was amended 
by the following Resolutions: 
 
Resolution 259, as amended 
Adopted by the Talbot County Council: May 22, 2018 
Resolution 281, as amended 
Adopted by the Talbot County Council: August 11, 2020 
Resolution 338, as amended 
Adopted by the Talbot County Council: April 9, 2024 
Resolution 347, as amended 
Adopted by the Talbot County Council: May 14, 2024 
Resolution 348, as amended 
Adopted by the Talbot County Council: May 14, 2024 
 
As identified within the goals of Chapter One of this Plan, growth of the county is to be encouraged 
and directed in concentrated centers around existing centers of population that presently have 
adequate or potentially adequate water and sewer services.  To plan sewer service to meet the 
needs of future growth, the sewer service provider, the Town of Trappe, created sanitary sewer 
service districts.  The sewer service presently being provided in the Town of Trappe is referred to 
as the Trappe Sewer District.  To address the sanitary sewer needs in the growth area around the 
Town of Trappe, the Town created two additional sewer service districts. 
 
The Trappe East Sewer District serves parcels located in the Town on the east side of U.S. Route 
50 in the Lakeside Development.  On the northern end of Town, a second sewer service district, 
White Marsh Sewer District, will serve the White Marsh Development Area. 
 
Trappe East Sewer District 
The delineated development area around the Town of Trappe is shown on Map 18. The factors 
that influence the size of development areas for the Town of Trappe include the growth potential 
of the Town, the presence of natural growth constraints such as wetlands, the Chesapeake Bay 
Critical Area, and the availability of water and sewer service.  It is the goal of the Town to serve 
the areas annexed pursuant to a policy of planned growth. As land is annexed into the Town of 
Trappe, these areas would be reclassified as immediate priority status for sewer service after 
amending the Talbot County Comprehensive Water and Sewer Plan.  Once the area has been 
reclassified as immediate priority status, this will mean that the area is to be served by the Town 
of Trappe that will progress to being under final design and/or construction phase, or is existing.  
 
An Enhanced Nutrient Removal (“ENR”) 0.50 million gallon per day (“MGD”) Membrane Bio-
Reactor (“MBR”) wastewater treatment plant (the “Lakeside WWTP”) and collection system will 
be designed and constructed in phases and operated to serve the Lakeside Development within the 
Trappe East Sewer District. This type of design eliminates operating challenges associated with 
the low flows generated by early phases of development and the inability of a WWTP constructed 
to full build-out capacity to operate properly at initial low flows. 
 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 51 
  

In accordance with the discharge permit 19-DP-3460 (“Permit 19-DP-3460”) issued by MDE on 
October 27, 2022, the permitted flow for the Lakeside WWTP is 100,000 gallons per day, which 
will allow approximately 400 residential units to be built.  An initial flow of 37,500 gallons per 
day may be directed from the Lakeside Development to the existing Trappe District wastewater 
treatment plant, with all such flows to be redirected to the Lakeside WWTP once constructed and 
operational.  Such initial flow is part of the 100,000 gallons per day authorized under Permit 19-
DP-3460. The Lakeside wastewater treatment system may be expanded in phases as needed.  MDE 
Permit 19-DP-3460 requires a major modification for any future expansion of the Lakeside 
wastewater treatment system.  Such expansion shall also require an amendment to this Plan. Permit 
19-DP-3460 is a groundwater discharge permit where treated effluent from the Lakeside WWTP 
will be disposed of by spray irrigation on lands within the Trappe East Sewer District.  
 
The information presented in Map 18 is for planning purposes.  The Sewer Districts have been 
defined using various colors, shading and hatches defining areas of the existing sewer service and 
future sewer service areas and the Priority Funding Areas as defined by the Town of Trappe and 
the County, and those Priority Funding Areas approved by the State.  This map does not impose 
an obligation on Talbot County or the Town of Trappe to provide sewer service into the growth 
areas. Prior to extending sewer service into the growth areas, the Town of Trappe would ensure 
that the existing sewer system (as may be improved by a developer) has capacity to serve the 
growth areas and the safety and adequacy of its public sewer supply system maintained for all its 
users.  
 
Lakeside Development Phasing 
The following table shows the EDUs as confirmed by the Town of Trappe and the developer on 
June 30, 2023: 

Table 19. Lakeside Development EDUs 

 EDUs 
Phase 1, Section A - Residential  94 
Phase 1, Section A - Community Use 
(estimated) 

6 

Phase 1, Section B – Residential 25 
Phase 1, Section B.2 - Residential 6 
Phase 1, Section C - Residential 200 
Phase 1, Section C - Community Use 
(estimated) 

6 

Phase 1, Section D - Residential 180 
Total EDUs 517 (12 

estimated) 
 

Residential EDUs 
Residential 153 
Residential 340 
Commercial 56 
Total EDUs 549 

 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 52 
  

 EDUs 
Residential 500 
Total EDUs 500 

 

 EDUs 
Residential 386 
Residential 115 
Total EDUs 501 

 

 EDUs 
Residential 500 
Total EDUs 500 
[...]
System to the lots along the route to the villages of Bozman and Neavitt and between the Town of 
St. Michaels and the village of Bozman. As outlined in Resolution 250, an estimated 610 EDUs 
would be connected to the Region II Wastewater Treatment Plant. 
 
As part of the improvements of the sewer collection system improvements, an I&I analysis and 
capacity allocation report was completed on August 26, 2019. Calendar year 2018 was the wettest 
year on record at the Region II WWTP with 96 inches of rainfall being recorded. Table 24 shows 
the daily average wastewater flows for 2018, 2019, 2020, 2021 and 2022 along with the remaining 
capacity. The three (3) year average for 2020, 2021 and 2022 was calculated to be 356,456 gpd 
with 303,544 gpd of remaining capacity. 
 
Based on the 2018 I&I analysis, the flow rate per EDU was determined to be 114 gpd/EDU 
consisting of 30 gpd/EDU of I&I and 84 gpd of wastewater. This flow rate of 114 gpd/EDU is 
associated with all the EDUs connected to the Region II Wastewater Treatment Plant. 
 

Table 24 – Region II WWTP Daily Average Flows for each Calendar Year 
YEAR 2018 2019 2020 2021 2022 

Current Capacity 660,000 gpd 660,000 gpd 660,000 gpd 660,000 gpd 660,000 gpd 
Report Daily Average Flow 431,025 gpd 354,363 gpd 406,000 gpd 345,203 gpd 317,666 gpd 
Remaining Capacity 228,975 gpd 306,637 gpd 254,000 gpd 314,297 gpd 342,334 gpd 

 
 
 

 

 

 

 

 

 

 

 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 67 
  

Table 25 – Region II WWTP Allocations 

 

 
 
 
 
 
 

Sewer Service Area 
Existing  
Flows 1 , 3 

Future  
Flows 1, 3, 5,  

6, 7, 8, 9, 10  

Reserved  
Capacity  

for I&I 1, 3, 11 
Total  

Flows 1, 3 

St. Michaels 109,560 18,320                  77,605 205,485 
Rio Vista 16,640 924 14,857 32,421 
Bentley Hay 2 0 
Unionville, Tunis Mills, Copperville 19,304 6,364 8,490 34,158 
Royal Oak, Newcomb, and Bellvue 38,736 6,532 14,700 59,968 
Other County Areas 4 22,764 8,130 30,894 
Resolution 235 Lots 1,680                  28,056 10,620 40,356 
Martingham Community 29,072 2,820 9,810 41,702 
Direct to WWTP 27,732 3,092 25,149 55,973 
Bozman, Neavitt 54,012 19,290 73,302 
Totals 242,724 142,884               188,651 574,259 
Footnotes 

1.         Flow in gallons per day 
2.         Included in Direct to WWTP 
3.         Residential dry flows 84 gpd/residence.  Commercial flow, 400 gpd/establishment 

5.    St. Michaels Includes 80 undeveloped residential and 29 undeveloped commercial  lots 
6.        Rio Vista includes 11 undeveloped residential lots 
7.    Rio Vista includes 71 undeveloped residential and 1 commercial  lot 
8.    Royal Oak includes 73 undeveloped residential and 1 commercial  lot 
9.    Martingham includes 5 undeveloped residential and 6 commercial  lots 
10.  Direct to WWTP includes 13 undeveloped residential and 5 commercial  lots 
11.     All flows based on December 2018 data.  St. Michaels = average of storm flow for pump  
stations 1, 2, 3.  Direct to WWTP also based on St. Michael’s 1, 2, 3 average.  All others  
based on data for each pump station.                        

4.         Includes Mt. Pleasant (113 lots), Pea Neck Rd. (61 residential lots), Martingham vicinity  
(47 lots), Royal Oak vicinity (14 lots), Goose Neck Rd. (36 lots), Total (271 lots) 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 68 
  

TALBOT COUNTY REGION II – SANITARY DISTRICT (ST. MICHAELS) 
SEWER SYSTEM 
 
The following Resolutions expanded the Region II – St. Michaels Sewer Service Area: 

1. 9/14/2004 - Resolution 121 – Extended the Region II Wastewater System on a temporary 
basis to the Martingham Community 

2.  3/27/2007 - Resolution 136 – Extended sewer to Tax Map 32, Parcel 7, 33 & 76 and to 
Parcel 109, Lots 1-12 and 14-22 (Hattons Garden) 

3. 3/11/2014 - Resolution 210 – Extended sewer to the Martingham Community on a 
permanent basis 

4. 11/15/2016 - Resolution 235 – Extension of sewer to communities along MD 33 south of 
St. Michaels like Arcadia Shores, Aveley Farm, Doncaster and Blueberry Acres and along 
MD 33 north of St. Michaels like Rolles Range Road, Yacht Club Road and Deep Water 
Point Road 

5. 11/15/2016 - Resolution 236 – Extended sewer to Tax Map 32, Parcel 36 (Shannahan Well 
Company) 

6. 1/23/2018 - Resolution 250 – Will extend sewer to small lots along the route to the villages 
of Bozman and Neavitt 

7. 5/12/2020 - Resolution 282, as amended – Will extend sewer to Tax Map 23, Parcel 41, 
24500 Rolles Range Road 

8. 6/22/2021 - Resolution 305 – Will extend sewer to Tax Map 32, Parcel 164, Lot 1 (25154 
St. Michaels Road)  

9. 6/22/2021 - Resolution 306 – Extended sewer to Tax Map 32, Parcels 75 and 148 (1006 
and 1004 S. Talbot Street, St. Michaels) 

10. 9/28/2021 - Resolution 309 – Will extend sewer to Tax Map 32, Parcel 85 when sewer is 
extended to the villages of Bozman and Neavitt 

11. 7/11/2023 – Resolution 343 – Extended sewer to Tax Map 23, Parcels 98, Lot 1 and Lot 
60 (24679 Yacht Club Road) 
 

The following Resolutions added the following capital improvement projects: 
1. 5/12/2015 - Resolution 219 – To add a new screw press for the material handling facility 

for sludge drying (this was replaced with a new Belt Filter Press) 
2. 6/11/2019 - Resolution 272 – Adding to the sewer collection system rehabilitation and 

replacement capital improvement project that also included a new Belt Filter Press for 
$550,000.00 

3. 4/26/2022 - Resolution 319 – Part of wastewater treatment plant consolidation program to 
extend sewer to the Region V Wastewater Treatment Plant to provide ENR treatment and 
to extend sewer to small lots in and outside of villages between St. Michaels and the village 
of Tilghman 

 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 69 
  

The following Resolutions added debt service for the Region II Wastewater Treatment Plant and 
the St. Michaels Pump Stations: 

1. 2/14/2006 – Resolution 129 – Established a fund for permanent public improvements to 
the Region I and II Sewer Systems related to the indebtedness 

2. 6/13/2006 – Resolution 132 – For the Talbot County Water Quality Bond in the amount of 
$2.5 million for the planning, engineering, and expenses for improvement to the 
wastewater facility 

 
The following Resolution added or amended policies: 

1. 1/8/2008 – Resolution 148 – Sewer allocation policy for new lots 
 
Refer to Map 22 and Map 23, for the limits of this Sanitary District. The boundaries of Sanitary 
District No. 2 include the Town of St. Michaels, Rio Vista and Bentley Hay, and extend to include 
Newcomb, Cedar Grove, Royal Oak, Royal Acres and Bellevue to the Southeast. 
 
The Wastewater Treatment Facility for Region II is owned by Talbot County. The plant is located 
on a 30-acre parcel of land. The treatment facility includes primary, secondary, and tertiary 
treatment and was upgraded with ENR technologies in 2008. Prior to discharge, the effluent is 
disinfected with ultra-violet lamps and post aerated. The sludge is aerobically digested and dried 
using a belt filter press and ultimately disposed at the Midshore Regional Landfill. The design 
capacity of the plant is 660,000 gpd with the wastewater treatment system designed to handle two 
(2) 10-year storms, back-to-back.   
 
 Point of Discharge – Miles River 
  
 Collection System – 8” – 12” diameter (Clay and PVC):  Six (6) miles of gravity sewer 
  
 Pumping Stations: 

No. 1 (Green Street) – One (1) – bypass bar screen manually cleaned – two (2) 500 gpm-
FlowServe dry pit submersible pumps with 6” diameter discharge. The station has 
emergency power. 
No. 2 (Mill Street) – Two (2) 500 gpm–FlowServe dry pit submersible pumps with 4” 
diameter discharge. The station has a manually cleaned bar screen and emergency 
generator for backup power. 
No. 3 (Grace Street) – Two (2) 125 gpm Gorman Rupps centrifugal sewage pumps with 4” 
discharge and the Station has a manually cleaned bar screen. 
No. 5 (Madison Avenue) – Two (2) 100 gpm Hydromatic self-priming pumps with 4” 
discharge. The station has a manual cleaned bucker screen which has been replaced.  
 
Perry Cabin – nine (9) duplex 15 gpm Environment – One (1) Grinder Pump Station. Force 
main size is from 1 1/4" to 3”. 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 70 
  

 
Treatment Plant: 
The wastewater treatment plant is equipped with a Parkson bar screen, influent pump 
station (4,830 gpm) with three (3) dry pit submersible Flygt pumps, In-line grit removal 
system and flow equalization basin, two (2) 4-stage Bardenpho oxidation ditches, two (2) 
50 foot diameter final clarifiers, two (2) 30, diameter final clarifiers, six (6) Dynasand 
continuous backwash sand filters, and two (2) bank ultraviolet (UV) radiation lights for 
disinfection and post aeration. There is one (1) 25-foot diameter sludge thickener with one 
(1) meter BDP belt filter press, one (1) emergency holding pond for temporary storage of 
wastewater during maintenance of a unit process, and the lagoon is also used for wet 
weather flow equalization (capacity equals 1.64 million gallons or 2.45 days for design 
flow). 

 

Capital improvements to the St. Michaels Wastewater Treatment Plant (WWTP) and sewer 
collection system are presented in Table 26. Working with the Talbot County Sanitary District 
(TCSD), a 5–10-year capital improvement plan was developed. Due to the overall cost of many of 
the capital improvements, the County and the TCSD seek grant funding, low-interest loans and 
loan forgiveness through the Maryland Water Quality Infrastructure Finance (MWQIF) Program. 
The MWQIF Program administers the State Revolving Funds. Federal Funding that can consist of 
low-interest loans and loan forgiveness, and grant funding through the Bay Restoration Fund 
(BRF) for Wastewater for WWTP operational grants and sewer extensions. In securing funding 
through the MWQIF Program, the capital project must be included in the Comprehensive Water 
and Sewer Plan (CWSP). MDE also administers grant funding through the BRF fund for individual 
properties or a small community on an as-needed basis. In addition to seeking grant funding and 
loans through programs administered by MDE, Talbot County and the TCSD seek grant funding 
and low-interest loans through Rural Development, EPA through Federally Funded earmarks, 
along with other federal and programs where a project would comply with the loan and grant rules. 
In seeking funding through other federal and state sources, the capital improvement project needs 
to be included in the CWSP.  

 

 

 

 

 

 

 

 

 



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 71 
  

Table 26 – Region II Treatment Plant Discharge Permit Requirements 

Effluent 
Parameter 

Effluent Limitations Monitoring 
Requirements  

Loading Concentration Monitoring 
Frequency 

Sample 
Type 

 

Yearly 
Total 

Yearly 
Average 

Monthly 
Average 

Weekly 
Average 

Monthly 
Average 

Weekly 
Average 

   

Flow N/A 660,000 
gpd N/A N/A N/A N/A Continuous Recorded  

BOD5 N/A N/A 110 
lbs/day 

165 
lbs/day 20 mg/l 30 mg/l Weekly 8 hr. 

Comp 
 

Suspended 
Solids 
(TSS) 

60,302 
lbs N/A 55 

lbs/day 
83 

lbs/day 10 mg/l 15 mg/l Weekly 8 hr. 
Comp 

 

Total 
Nitrogen 
(N) 

8,040 
lbs N/A Report N/A Report N/A Weekly 8 hr. 

Comp 
 

Total 
Phosphorus 

603 
lbs N/A Report N/A Report N/A Weekly 8 hr. 

Comp 
 

Effluent 
Parameter Minimum Value Maximum Value  

Fecal 
Coliform 14 MPN/100 ml monthly median value N/A  

Total 
Residual 
Chlorine 

Non-Detect N/A  

pH 8.5 6.5  

Dissolved 
Oxygen 
(All Year) 

N/A 5.0 mg/l anytime  

Dissolved 
Oxygen 
(2/2 - 5/31) 

N/A 6.0 mg/l weekly average  

 

 

  



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 72 
  

TABLE 27. TALBOT COUNTY REGION II SANITARY DISTRICT 
(ST. MICHAELS) CAPITAL IMPROVEMENT PROJECTS 

PROJECT DESCRIPTION PROPOSED 
FISCAL YEAR 

COMMENTS 

Design and construction of a 0.66 MGD ENR 
WWTP 

FY2002/2003 New ENR WWTP put into service in 
March 2008 

Sewer Collection System Evaluation and Study FY2002 Initiated work with RK&K and completed 
TV inspections of sewer lines in 2004 

Outfall Pipe Inspections FY2002 RK&K completed an inspection of the 
outfall pipe in 2004 

Sewer Collection System Repairs FY2003/2004/2005 Miscellaneous sewer collection 
improvements were made with funding 
was available through MDE 

Pump Station No. 1 and No. 2 Upgrade FY2004 Both Pump Stations were upgraded with a 
new force main connecting the two pump 
stations to the Region II Wastewater 
Treatment Plant.  Project completed in 
2005 

Watershed Analysis and Study FY2005 Working with MDE, watershed 
implementation plans were developed 
with WWTP Goals for Region II to 
maintain a discharge or less than 2,000 
pounds per year of Total Nitrogen and 
less than 200 pounds for Total 
Phosphorus in 2010 

Sewer Collection System inspections and sewer 
collection system rehabilitation and replacement 

FY2018-2023 Talbot County secured funding through 
USDA Rural Development of about $10.0 
million to complete road improvements in 
the Town of St. Michaels, sewer 
collection system improvements along 
with the replacement of sewer lines to 
reduce inflow and infiltration. 

Completed analysis of flow rates per equivalent 
dwelling units in the Region II Wastewater 
Systems 

FY2019 The analysis found the flow per EDU was 
114 gallons per day with 84 gallons being 
associated with wastewater and 30 gallons 
being associated with inflow and 
infiltration. The amount of I&I in 2018, 
the wettest year for the Region II WWTP, 
equates to the 30 gallons/EDU for I&I. 

Resolution 235 Sewer Extension – new force 
main infrastructure and new connections 

FY2023/2024 MDE issued permits in 2022 with bidding 
for construction in 2023.  New 
connections to occur in 2025 

Belt Filter Press – Sludge Material Handling 
System Upgrades 

FY2022/2023 Replaced the 40+ year old belt filter press 
and belt conveyor with a new belt filter 
press and screw conveyor for $600,000.00 

SCADA Upgrade for Resolution 250 and 
integrate into current SCADA system 

FY2024-2028 $200,000.00. Use new sensors and high 
level float systems to monitor newly 
installed force mains 

Garage/Storage Facility with solar panels FY2024-2028 $150,000.00. – be charged against all 
Sanitary Districts 

New tractor and sewer cleaning equipment FY2024-2028 $100,000.00– be charged against all 
Sanitary Districts 

New Tanker Truck for emergency pump outs FY2025-2030 $250,000.00 – be charged against all 
Sanitary Districts 



JoshElliott
Draft



TALBOT COUNTY COMPREHENSIVE WATER AND SEWER PLAN –  2024 
    
 

2024 REPORT OF THE REVIEW   CHAPTER TWO 74 
  

TALBOT COUNTY REGION II – SANITARY DISTRICT (ROYAL OAK, 
NEWCOMB, BELLEVUE) SEWER SYSTEM 
 
The following Resolutions expanded the Royal Oak, Newcomb and Bellevue (RONB) Sewer 
Service Area: 

1. 6/28/2011 – Resolution 185, as amended – Tax Map 41, Parcel 11, a property that provided 
an easement for the Royal Oak Pump Station No. 2 was provided the ability to connect to 
the Region II RONB Sewer Service Area 

2. 3/26/2013 – Resolution 201 – Sewer Extension to 54 lots along Thorneton, Edge Creek 
and Chance Farm Roads 

3. 11/15/2016 – Resolution 235 – This expanded the sewer service area to lots along 
Maryland Route 329 

4. 4/26/2022 – Resolution 325 – Tax Map 41, Parcel 214 (Stockhausen) 
 
The following Resolutions amended the capital improvement projects for the Region II RONB 
Sewer Service Area: 

1. 2/14/2006 – Resolution 129 – Region I and II Debt Service 
2. 11/10/2020 – Resolution 294 – Capital project for the Royal Oak Pump Station No. 1 and 